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-10 e =i 10 ddft— g—
g s o E_ABS_
wMMM L ) = == s N L
,_,—! il R i
! et
Start 30.0 MHz 19005 pts Stop 9.0 GHz | (|[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 613.64318 MHz | -43,44 dB 30,000 MHz 680.000 MHz | 100.000 kHz 560.53973 MHz | -56.33 dém
1,000 GHz 100.008 kHz | 905.3 ~43,31°dB | 725,000 1.000 1 Mhz = m |
3,000 GHz | 1.000 MHz Y 4 GHz | -31.23 dB 1.000 G 3.000 GHz | 2.559475 GHz | -44.97 dBm
7.000 GHz 1.000 MHz | 6.94776 GHz | .63 dBm | -24.63 48 3.000 GHz 7.000 GH 6.95176 GHz -37.38 dBm |
2.000 GHz 1.000 M 8.87228 GHz -45,13 dBm -32.13 dB 7.000 GHz 2.000 GHz 8.80677 GHz -45,12 dBm
—
1 (3 - )il
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

LTE Band 12 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spect

Ref Level 0,00 dBm Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit rjn.wrv PARS Lirmit r_]rmrv PAR
1o Mpe I;uulwm.‘; INE_ABS Lo Mne Iwmu-mﬁ INE_ABS
5 TS, ABS S
—— NW\N"‘
‘i o5 T e L_
* i L - A b e
- -
Start 30.0 MHz 19005 pts Stop 9.0 GHz | (|[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurinus Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powserabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 58164518 MHz | -56.51 dBm -43,51 0B 30,000 MHz 690,000 MHz | 100.000 kHz 677.96102 MHZ | -56.38 dBm -43,38 dB
1,000 GHz 100.008 kHz | 752,50989 -56 B | 1.000 3 -56.05 dBm | -43.05dB
3,000 GHz | 1.000 MHz -30.45 dB 3.000 GHz | -44.18 dBm -31.18 dB
7.000 GHz 1.000 MHz | -37.71 dBm | -24.71 d8 3.000 GHz 7.000 GH -37.38 dBm | -24,38 dB |
2.000 GHz 1.000 M -45.07 dBm -32.07 dB 1| 7.000 GHz 2.000 GHz -4521 dBm -32.21 dB
— —
1 i ! )il i
Middle Channel / QPSK Middle Channel / 16QAM
pect trum
Ref Level 0,00 dém Offset 11.80 dB Mode Auto Sweep Ref Level 000 dém Offset 11.80 dB Mode Auto Sweep
SEL Count 100/100 SEL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rIl:ﬁrv Limit llnnrv
@ HPURIOUS |INE ABS e BPURIOUS |INE
-10 e =i 10 ddft— g—
g s o E_ABS_
B P s i v L_ J| PSR e vy L
1 - -~ A ] . MM
ol I
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powserabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz §44.70765 MHz | -56.54 dBm -43,54 0B 30,000 MHz 690,000 MHz | 100.000 kHz 681 25937 MHZ | -56.36 dBm 43,36 0B
1,000 GHz 100.008 kHz | 805.80559 -56. | 0°dB | 725,000 1.000 738,  MHz -56.06 dBm | -43.06'dB |
3,000 GHz | 1.000 MHz 1.41118 GHz | -43,26 dBm -30.25 dB 1.000 G 3.000 GHz | 1.41115 GHz | -44.33 dBm -31.33 dB
6.95726 GH. ~37.40 dBm | -24.40 48 3.000 GHz 7.000 GH 6.94676 GHz -37.49 dBm | 24,43 dB |
-45,11 dBm -32.11 dB 1| 7.000 GHz 2.000 GHz 8.80127 GHz -4526 dBm -32.26 dB
— —
1 0 ! )il i
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG820502-02B

LTE Band 12 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Crrma

Ref Level 0,00 dBm Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit fjn.wrv P Lirmit l_lrwrv
@ HPURIOUS LINE ABS e HPURIOUS LINE_ABS
-10 ddff—f - -10 daffE—f
= 7 B &
PR —— L I P L
L cllly s oty ,.__T e i
Start 30.0 MHz 19005 pts Stop 9.0 GHz | (| Start 30.0 MHz 19005 pts Stop 9.0 GHz
[Spurious Emissions [Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 615.95202 MHz | -56.30 dBm -43,39 0B 30,000 MHz 690,000 MHz | 100.000 kHz 59022489 MHE | -56.54 dBm -43,54 dB
100.000 kHz | 757.82067 -55.95 dBm | 5 dB 725,000 | 1.000 745.46703 MHz -56.31 dm | 43,31 dB |
1.000 MHz 1.42314 GHz | -43.58 dBm -30.58 dB 1.000 G 3.000 GHz | 1.42314 GHz | -43.6% dBm
1.000 MHz | 6.95276 GHz | -37.70 dBm | 3.000 GHz 7,000 GHz | 6.96975 GHz -37.75 dBm | -z iB |
1.000 M 8.88928 GHz -45.08 dBm 7.000 GHz 2,000 GHz 8.88078 GHz -45,17 dBm -32.17 dB
i T ey
[ i l | i
LTE Band 12/ 10MHz
Lowest Channel / QPSK Lowest Channel / 16QAM
n g
Ref Level 0,00 dém Offset 11.80 dB Mode Auto Sweep Ref Level 000 dém Offset 11.80 dB Mode Auto Sweep
SEL Count 100/100 SEL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rIl:ﬁrv PAR Limit llnnrv PARs
2 BPURIOUS INE_ABS 58 2 _BPURIOUS INE_ABS PAB
29 &_5; o - 10 depE— L
20 dEm— 20 dén
i JUp—— MA
- b e T s e
Start 30.0 MHz 19005 pts Stop 9.0 GHz | (| Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 629.80510 MH -56.55 dBm -43,55 B 30,000 MHz 690,000 MHz | 100.000 kHz -56.42 dBm 3342 0B
725,000 M 1.000 GHz 100.000 kHz | 842 44505 M| -55,60 dBm | 7 1.000 GHz -56.38 dBm | -43.38 dB
1.000 G 3,000 GHz | 1.000 MHz -44.32 dBm 3,000 GH: -44.43 dBm -31.43 dB
3.000 GHz | 7.000 GHz 1.000 MHz | -37.14 dBm | -24.14 4B 7.000 GH -37.51 dBm | -24.51 d8
7.000 GHz 2.000 GHz 1.000 MHz -45,15 dBm ~32.15 dB 2.000 GHz -45,35 dBm ~32.35 dB
i - T
il g l I
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LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

t

Sp

Ref Level 0,00 dBm Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit rjn.wrv PARS Lirmit r_]rmrv PAR
1o Mpe I;unlemu.‘; INE_ABS Lo Mne Iwmu-)nﬁ INE_ABS
5 S, ABS 5
PE———_ . PR e il
p— e L..._.d-\—-—M e W L-.NM
|
*J o
Start 30.0 MHz 19005 pts Stop 9.0 GHz | (|[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurinus Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powserabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 626.84708 MHZ | -56.45 dBm ~43,45 0B 30,000 MHz 690,000 MHz | 100.000 kHz 686.51674 MHZ | 43,44 0B
100.000 kHz | 838 8 -56.00 dBm | -43,00dB | 1.000 m | -43.23 dB |
1.000 MHz 1,40 GHz | -44.61 dBm -31.61 dB 3.000 GHz | | -44.27 dBm =31 dB
5.94426 GHz | -37.62 dBm | -24.62 48 3.000 GHz 7.000 GH 6.95376 GHz -37.6% dBm | -24.64 dB |
8.88978 GHz -45,23 dBm -32.23 dB 7.000 GHz 2.000 GHz 8.80077 GHz -4521 dBm -32.21 dB
— —
1 i ' )il i

Highest Channel / QPSK

Highest Channel / 16QAM

pect

T

Ref Level 0,00 dém Offset 11.80 dB Mode Auto Sweep Ref Level 000 dém Offset 11.80 dB Mode Auto Sweep
SEL Count 100/100 SEL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rIl:ﬁrv Limit llnnrv
@ HPURIOUS |INE ABS e BPURIOUS |INE
-10 e =i 10 ddft— g—
g s o E_ABS_
¥ = P T P L . B = PP e L
[ W e o ety [ o e, el
-t I
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powserabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs |
30,000 MHz 690.000 MHz | 100.000 kHz 677.96102 MHZ | -56.54 dBm -43,54 0B 30,000 MHz 690,000 MHz | 100.000 kHz 681.91904 MHz | -56.65 dBm
1,000 GHz 100.008 kHz | 800.13736 -56. | B | 725,000 1.000 57582 MHz = m |
3,000 GHz | 1.000 MHz 1.41365 GHz | -44.05 dBm -31.05 dB 1.000 G 3.000 GHz | 1.41365 GHz | -44.10 dBm
7.000 GHz 1.000 MHz | 6.95226 GHz | -37.41 dBm | -24.41 dB 3.000 GHz 7.000 GH 6.94276 GHz -37.4% dBm |
2.000 GHz 1.000 M 8.88578 GHz -45,18 dBm -32.18 dB 7.000 GHz 2.000 GHz 8.89028 GHz -45,18 dBm
—
1 0 ' )il
TEL : 886-3-327-3456 Page Number : A12-36 of 41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

LTE Band 12 / 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0 Offsat 11.80 dB Mode Auto Sweep Ref Lavel dBm Offset 11.80 d& Mode Auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit (hack PAJ Limit l_lrmrv PAR
@ HPURIOUS LINE ABS @ BPURIOUS LINE_ABS [
10 ddfF— = 10 def—f
S_LINE A NE_ABS_
-30 dBm
=40 dBir a = M‘L
50 dBm i
*J P
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz | (| Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurinus Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 79.54003 MHZ | -56.52 dBm -43,52 0B 30,000 MHz 640,000 MHz 100.000 kHz 626.51724 MHZ | -56.61 dBm
000 GHz 100.000 kHz | 218.81868 MHz -56.39 dBm | E 3 | 725,000 MHz | 1.000 GHz 100.000 kHz | 746.56503 MHz m |
000 GHz | 1.000 MHz -44.83 dbm -31.83 dB 1.000 GHz 3,000 GHz 1.000 MH 7 dsm
.000 GHz 1.000 MHz | -37.51 dBm | ~24.51 dB 3.000 GHz | 7,000 GHz | 1.000 MHz | 2 -37.54 din | 24,54 d8
2.000 GHz 1.000 MHz -45,18 dBm -32.18 dB 7.000 GHz 2.000 GHz 1.000 MHz iz -45,16 dBm -32.16 dB
\ 3 - il ]
Highest Channel / 64QAM
Ref Level 0,00 dém Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rIl:ﬁrv
SPURIOUS | INE ABS
T -
S [INE_ABS_
. . L-
- 3 e
-
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 576.71214 MHz | -56.72 dBm -43,72 4B
1,000 GH 56,36 dBm | ~43,36dB |
3,000 GHz | -44.81 dBm 1.81 dB
.000 GHz L.000 MHz | 6.9747 1 -37.55 dBm | ~24,55 dB
2.000 GHz 1.000 MHz 8.88578 GHz -45,17 dBm -32.17 dB
i ]
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SPORTON LAB.

FCC RADIO TEST REPO

RT

Report No. : FG820502-02B

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0 Offsat 11.80 dB Mode Auto Sweep Ref Lavel dBm Offset 11.80 d& Mode Auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit (hack PAJ Limit l_lrmrv PAR
@ HPURIOUS LINE ABS PAE @ BPURIOUS LINE_ABS [0
10 ddfF— = 10 def—f
S_LINE A NE_ABS_
—30'dBim
HP'I"F"-’"’. 40 dlBm _....M‘
e e Vs
-~ L.N-—-—.—J" 50 | - w L—NM
|
I l
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz | (| Start 30.0 MHz 19005 pts Stop 9.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 679.51019 MHz | -56.50 dBm ~43,50 0B 30,000 MHz 640,000 MHz 100.000 kHz 661.96927 MHZ | -33,62 dB
000 GHz 100.000 kHz | 739.5 z -56.18 dBm | -43,18dB | 725,000 MHz | 1.000 GHz 100.000 kHz | 834.47802 MHz 18 |
000 GHz | 1.000 MHz -45,20 dBm < dB 1.000 GHz 3,000 GHz 1.000 MH 2.95176 GHz | dB
.000 GHz 1.000 MHz | -37.60 dBm | 24,60 B 3.000 GHz | 7,000 GHz | 1.000 MHz | 6.96125 GHz -37.66 dBm | 24,66 d8
2.000 GHz 1.000 MHz -45,16 dBm -32.16 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.87528 GHz -45.25 dBm -32.25 dB
—
‘ g [ i )
Dhte: 1 1 i Davs: 14 16
Highest Channel / 64QAM
Ref Level 0,00 dém Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rIl:ﬁrv
BPURIOUS INE_ABS
T -
S_[INE_AB
‘ PR P e D cetii
o = i St
-l
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 659.16042 MHz | -56.40 dBm -43,40 0B
1.000 GH 100.000 kHz | 81 z -56.10 dBm | B
3,000 GHz | 1.000 MH -4 dim dB
.000 GHz 1.000 MHz | 1 -37.64 dBm | “24.64 dB
2.000 GHz 1.000 MHz 8.87528 GHz -45.26 dBm -32.26 dB
i ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

LTE Band 12 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0 Offsat 11.80 dB Mode Auto Sweep Ref Lavel dBm Offset 11.80 d& Mode Auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit {hack PAJ Limit l_lrmrv PAR
@ HPURIOUS LINE ABS @ BPURIOUS LINE_ABS [
10 ddfF— = 10 def—f
S_LINE A NE_ABS_
-30 dBm
40 dBim
e P P
ey s - -
e L_NM 50 | L...NM
|
s --J
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz | (| Start 30.0 MHz 19005 pts Stop 9.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 671.03448 MHz | -56.59 dBm -43,59 B 30,000 MHz 640,000 MHz 100.000 kHz 664.93778 MHZ | -56.62 dBm -33,62 dB
ooo 100.000 kHz | 296 z -56.33 dBm | 725,000 MHz | 1.000 GHz 100.000 kHz | 773.76374 MHz 5 B
000 GHz | 1.000 MHz dim 1.000 GHz 3,000 GHz 1.000 MH 1.41115 GHz | dB
.000 GHz 1.000 MHz | 6.943 1 -37.51 dBm | 24,51 de 3.000 GHz | 7,000 GHz | 1.000 MHz | 6.95126 GHz -37.76 dBm | 24,76 dB |
2.000 GHz 1.000 MHz 8.88778 GHz -45,07 dBm -32.07 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.80027 GHz -45.08 dBm -32.08 dB
—
‘ i ! i i
Highest Channel / 64QAM
Ref Level 0,00 dém Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rIl:ﬁrv
BPURIOUS INE_ABS
T -
S [INE_ABS_
. i (i LNM
o
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 615,952 -56.59 dBm -43,59 B
1.000 GH 765.79670 2 2 db
3.000 GHz |
.000 GHz
2.000 GHz
i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0 Offsat 11.80 dB Mode Auto Sweep Ref Lavel dBm Offset 11.80 d& Mode Auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit (hack PAJ Limit l_lrmrv PAR
@ HPURIOUS LINE ABS @ BPURIOUS LINE_ABS [
10 ddfF— = 10 def—f
S_LINE A NE_ABS_
-30 dBm
40 dBim
. - B e Vasncnien b i i L_ =
T 8 30 dBm i -
- -
-80 dB
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz | (| Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurinus Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 666, 74663 MHZ | -56.66 dBm -43,66 0B 30,000 MHz 640,000 MHz 100.000 kHz 663. 11644 MHZ | 3342 0B
ooo 100.000 kHz | 707.53056 MHz -56.12 dBm | 725,000 MHz | 1.000 GHz 100.000 kHz |
000 GHz | 1.000 MHz 2.99525 GH. -44,94 dbm 1.000 GHz 3,000 GHz 1.000 MH |
.000 GHz 1.000 MHz | 6.95026 GHz | -37.53 dBm | 24,53 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | 6.98175 GHz -37.47 dBm | -24.47 dB |
2.000 GHz 1.000 MHz 8.89278 GHz -45.08 dBm -32.08 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.80277 GHz -45,10 dBm -32.10 dg
\ 3 - il ]
Highest Channel / 64QAM
Ref Level 0,00 dém Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rIl:ﬁrv
BPURIOUS INE_ABS
T -
S [INE_ABS_
R ——— L-
- e ety
-
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 621.55922 MHz | -56.64 dBm -43,64 0B
1.000 GH 100.000 kHz 756.73077 MHz -56,42 dBm | -43,42
3,000 GHz | 1.000 MH 1.41365 GH. -44.61 dBm <
.000 GHz 1.000 MHz | 6. ~37.45 dBm | 46 4B
2.000 GHz 1.000 MHz -45,29 dBm -32.23 dB
i ]
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wamanias. FCC RADIO TEST REPORT

Report No. : FG820502-02B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0141
40 Normal Voltage 0.0188
30 Normal Voltage 0.0143
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0117
0 Normal Voltage 0.0136

-10 Normal Voltage 0.0106 PASS
-20 Normal Voltage 0.0126
-30 Normal Voltage 0.0164
20 Maximum Voltage 0.0178
20 Normal Voltage 0.0000
20 Battery End Point 0.0049

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A12-41 of 41




wamonas. FCC RADIO TEST REPORT Report No. : FG820502-02B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.65 4.58 5.28 5.91 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - -
Middle CH 5.83 6.41 - - PASS
Highest CH - -
TEL : 886-3-327-3456 Page Number 1 Al3-1 of 27

FAX : 886-3-328-4978




wamonas. FCC RADIO TEST REPORT Report No. : FG820502-02B

LTE Band 13 / 10MHz / QPSK

Middle Channel / 1RB Middle Channel / Full RB

= S > =
Ref Lovel 30.00 chm  Offset 1160 o6 Ref Lovel 30.00 chm  Offset 1160 o6
e At a0l AQr 2ms @ RBW 10 MHz o At a0 ds  AGT 2 ms @ RBW 10 MKz
(@153 View (@153 View
T S
a e i =
1
0.0 | 0.0
\
1E4 i IE.
‘ i
1€ \ 1€ -
1E + 1E \‘
! 2 AE
CF 7820 MHz Aean Py + 20,00 4B G 782.0 MHz
e ry G e Distri Funetion Samples: 130000 e ry G e Distri Funetion
Mean | Peak | Crast | 0% | 10% [ pawe | opowse | Mean | Peak | Crast | 0% | 1% I
Traco 1 | 20.29 obm 23,69 dbm 3.70 da 261 0B 35708 3.5 0B 37108 Traco 1 | 2096 okm 26,17 dbm 52148 2.434d8 3.97 d8
] [y Il

LTE Band 13 / 10MHz / 16QAM
Middle Channel / 1RB Middle Channel / Full RB

Spr = Sprctrur ki
Ref Lovel 30.00 chm  Offset 1160 o6 Ref Lovel 30.00 chm  Offset 1160 o6
e At a0l AQr 2ms @ RBW 10 MHz o At a0 ds  AGT 2 ms @ RBW 10 MKz
(@153 View (@153 View
= R
o = o —=
0.0 0.0
i
1E 1€ L
1€ 1€ ‘i
1
S 1
CF 782.0 MHz ean Pyr + 20,00 dB CF 782.0 MHz Mean Pyer + 20,00 dB
e ry G e Distri Funetion Samples: 130000 e ry G e Distri Funetion Samples: 130000
Mgan | Peak | Crast | 10% | 1% | opase | oo01% | Mgan | Peak | Crast | 10% | 1% I 0.1% | 0.01% |
Traco 1 [ 1515 gbm 24 42 dbm 527 d8 2.01 dB [EED =08 OB 5.30 08 Traco 1 | 2005 okm 26,95 dhm 591 da 3.04 dB 4,93 da £.51dB 5.38 08
L— L—
] W Il | W we

LTE Band 13 / 10MHz / 64QAM
Middle Channel / 1RB Middle Channel / Full RB

Spactrurn ] [ Spactrurn [
Ref Lovel 30.00 chm  Offset 1160 o6 Ref Lovel 30.00 chm  Offset 1160 o6
b Att 30 dB AQT Zms @ RBW 10 MHz 30 d8 AQT Z s o RBW 10 Mz
i
[t == o
0.0 - 0.0
|
14 | 1E4
1E 1E 3
1E 1E 3
CF 782.0 MHz ean Pyr + 20,00 dB CF 782.0 MHz Mean Pyer + 20,00 dB
e ry G e Distri Funetion Samples: 130000 e ry G e Distri Funetion Samples: 130000
Mgan | Peak | Crast | 10% | 1% | opase | o.01% | Mgan | Peak | Crast | 10% | 1% I 0.1% | 0.01% |
Traco 1 [ 1686 okm 24,67 dbm 582 d8 3 04 0B 565 0B 5.B3 0B 5.68 08 Traco 1 [ 19.33 obm ' 2704 dbm 7.71d8 3.13dB 510 d8 G.41d8 7.36 0B
L - L -

TEL : 886-3-327-3456 Page Number : A13-2 of 27
FAX : 886-3-328-4978



wamonas. FCC RADIO TEST REPORT Report No. : FG820502-02B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 491 4.92 - - - - - -
Middle CH - - - - 4.90 4.87 9.75 9.97 - - - -
Highest CH - - - - 4.95 4.89 - - - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.87 - - - - - -
Middle CH - - - - 4.97 - 9.81 - - - - -
Highest CH - - - - 4.96 - - - - - -
TEL : 886-3-327-3456 Page Number 1 A13-3 of 27

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG820502-02B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

G G
Ref Lovel 30.00 chm  Oftsat 1160 06 = RBW 100 RafLavel 90,00 ghm  Offset 11,00 b = ROW 100 bz
e At dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
CLED -n il CLED
N U100 MMz 10, 80900 Mz
ane 2000 diy| s 2600 di
it st | 1.9USHOON00 M4 i A - ~ 1915000000 Mz
158.4 i \ 158.4)
0 dam— 0 dam— +
y
{
10 da a0 - )
/ / 1
20 d f 20 dBm
. ,-’ Ay Lo f y -
a0 - 0 =
A =
40 P
40 dBm—
&0 -0
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10:0 MHz
Marker Markar |
Type | Ref | Tre | ¥-valug 1 ¥-valug | Function | Function Result Type | Ref | Tre | %-value 1 ¥-valug | Function | Function Result |
(- f 8901 M 14 20 dsm e down [— 1 780,983 MH. 14,08 d8m e down 48
T1 i) nd8 Tl i) 7 nd8
T2 i 0 factor T2 1 0 factor
T

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m]
Ref Lovel 30.00 chm  Oftsat 1160 06 = RBW 100 RafLavel 90,00 ghm  Offset 11,00 b = ROW 100 bz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
[@:Fk Max
[TETED] [TETED] ]
N 702 6900 MMz \ 11597100 MMz
ane 2600 diy s nidg 2600 di
it 2 VA Sy SO 3 SHOD0DY MH i T i 1]
i 1459.4) 7
0 dam— ! 0 dm— . L
/ 1
10 d ' a0 T
20 d ¥
il - - s
40 40 de
<50 dim— 50 dien—
-0 -0
CF 702.0 MHz 1001 pts Span 10,0 MHz CF 702.0 MHz 1001 pts Span 10:0 MHz
Marker | Markar |
Type | Ref | Tre | ¥-valug ¥-valug | Function | Function Result | Type | Ref | Tre | %-value 1 ¥-valug | Function | Function Result |
(- f e down [— 1 7B1.371 MH. 14 52 dem e down 486 i
T1 i) nd8 Tl i) T79.5 .92 dém nd8
T2 1 3 factor T2 i TE4 4 40 dBm 3 factor |
T

Highest Channel / 5MHz / 16QAM

Ref Lovel 50.00 dim

Offset 11.80 db = RAW 100 k

Raf Laval 50.00 dbm  Offset 11.80 dit = RAW 100 kHz

e At e SWT 18 us = VRW 300 & Mode Aute FFT e Att M GE SWT 18 us = VBW 3004Hz  Mode Autg FFT
SGL Count 100/10d SGL Count 100/108
(@71 Max
[T 5 dnm)| [T 1 o]
S 24, 50100 Az B2O00 M|
o 2608 dn)| i "
gl P i 00000 Mz A : -
10 - 16 = \
1 1584 ] \ ).
0 im— 0.d&m— 4
1
-10 -10 +
\
20d

40 40 d

50 dm— -50 dém—

-60 dBm 60

CF 704.5 MH2 1001 pts Span 10.0 MHz CF 704.5 MH2 1001 pts Span 10.0 MHz

Marker | Marker 1

Type | Ref | Tre | X-valuo 1 Y-value | _Function__| Function Rosult | Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Rosult

(w1 1 783.50L M 14.53 dBm ndB down 4,945 MHZ || — 13.55 dBm ndB down 4,885 MHZ ||
T 1 1 db nds o0 de 1 L -12.53 dam nds 26,00 d8
T2 1 q factor s || T2 i = q factor |

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 Al3-4 of 27




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

LTE Band 13

Middle Channel / 10MHz / QPSK

= St 1 =
Ref Lovel 30.00 chm  Offset 1100 0B = RBW 300 bz RafLavel 90,00 gim  Offset 11,00 00w ABW 30
e At MdE SWT 1264 @ VBW 1 Mode Auto FFT e Att MGE SWT 126 us e VEW Mode Aute FFT
SiL Count 1007100 SGL Count 1007100
F [@:Fk Max
[TETED]
sk - = b N sk . 26.00 dB)
i il \.\T \ 5 i e " Ny 2.970000000 MH4
actor 78,5
[ ) | |
0 dome } . A o dam — i
i {I !
10 dam- :J -10 dam +
{ % |
201 dem 20 dem 7 =7
a0 : 0 i =
40 dan L
50 dm— -
-0 -0
CF 702.0 MHz 1001 pts Span 20,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | ¥-value | Function | Function Result | Type | Ref | Tre | | Function | Function Result |
M1 f 1621 e down .75 Hz ML L e down 7
T1 i) nd8 26,00 d8 Tl i) nd8
T2 i 0 factor T2 1 0 factor
- - — - —
i L] | L

TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number

: A13-5 of 27



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

e =]
Ref Lovel 30.00 chm  Offset 1100 0B = RBW 100 bz
e At dE SWT 18 us = VRW 30 Mode Aute FFT
SGL Count 100/100
[ETRY] 17,06 o
N 145000 MMz
bk ndg il
it : [ 1.863H0
0 dam-
10 dam ‘
20 dem )
i
a0 —
40 dBm—=
&0 dam—
-0
CF 779.5 MHz 1001 pis Span 10.0 MHz
Marker |
Type | Ref | Tre ¥-value | Function | Function Result |
ML 2 13.56 dBm o8 down z If
71 i d ndg
T2 1 dBm 3 factor |

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

[=] [=]
Ref Lovel 30.00 chm  Offset 1100 0B = RBW 100 bz RafLavel 90 00 ghm  Offset 11,00 g0 w ROW 300 H
e At e SWT 1945 @ VBW 300 4Hz  Mode Autg FFT e Att B SWT 12605 e VBW 1 Mode Aute FFT
SiL Count 1007100 SGL Count 1007100
(@120 Max
[TETED] ™M) 19.06 dnm)|
" 20 dam 078510 MMz
bk o nie 2600 di
10 A / g o T S A B SHIH00000 MH:z|
7 7 fact 79,0
|
01 dam- L A 0 dam (-
16 d = - 10 dBer -
J { |
20 g - " * 20 détm L S—
A\ e, Fibye . -
<310 A =30
40
50 dm—
-0 -0
CF 702.0 MHz 1001 pts Span 10,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker Markar |
Type | Ref | Tre X-value ¥-value | Function | Function Result Type | Ref | Tre | %-value 1 ¥-value | Function | Function Result
M1 f 781,74 M e e down [— L 780751 M) 14,06 dam e down i
T1 i) 79,512 MH: n ndg Tl i) -11.34 dBm ndg
T2 i 764,478 0 factor T2 1 -11.48 dim 0 factor |

Highest Channel / 5SMHz / 64QAM

=]
Ref Lovel 50.00 dim  Offset 11.80 di = RBW 100 kHr
e Att dE SWT 19ys @ VBW 300 Mz Mode Auto FFT
6L Count 1007100
[T 13,4 dim|
S 708 69900 A
RcHm .00 dn|
i i - Ly 3.8 0000 Mz
! 158,60
o dsm .
10 da .
20 dém -
B G T 2
-0 d
50 dim—
60 dBm
CF 704.5 MH2 1001 pts Span 10.0 MHz
Marker |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Rosult
ML 1 785650 MHz 13.43 dam ndB down T z
T 1 2 nds
T2 1 J factor

TEL
FAX :

886-3-327-3456
886-3-328-4978

Page Number 1 A13-6 of 27




wamonas. FCC RADIO TEST REPORT Report No. : FG820502-02B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.47 4.47 - - - - - -
Middle CH - - - - 4.48 4.48 8.99 9.03 - - - -
Highest CH - - - - 4.49 4.52 - - - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.47 - - - - - -
Middle CH - - - - 4.50 - 9.01 - - - - -
Highest CH - - - - 4.50 - - - - - -
TEL : 886-3-327-3456 Page Number 1 A13-7 of 27

FAX : 886-3-328-4978




ea FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG820502-02B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=)

Ref Lovel 50.00 dim  Offset 11.80 db = REW 100 k

Raf Laval 50.00 dbm  Offset 11.80 dit = RAW 100 kHz
ke Att dE SWT 12 pys @ VAW 300 kHz  Mode Autg FFT

e At e SWT 19 us @ VBW 300 & Mode Aute FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
CLED Th il CLED ]
20 diy " ) 7902000 Sz - ) 79.92100 MMz
K i1 . + 4466 Mz =310} + 166 MHz
] Pagnllh, i, RO 1 — A
| i
0 dim— [ 1 0 dam— : l‘
| | [ |
10 dae 4 0 - T
20 d L 20 dem L \
/ o~
-3 der - = i
-0 -0
CF 779.5 MHz 1001 pts Span 10,0 MHz CF 779.5 MHz 1001 pts Span 10:0 MHz
Marker | Markar |
Type | Ref | Tre | ¥-valug ¥-valug | Function | Function Result | Type | Ref | Tre | %-value 1 ¥-valug | Function | Function Result |
(T ! 15.98 dBm | T L 14.97 dBm i
T1 i) Oce Bw 4455534468 MHz Tl i) 8.81 dém Oce Bw 4455534465 MHz
e E: 3 i L - | red 3 LALEEH el 314 chm |
I ] ] | ] ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Lovel 30.00 chm  Oftsat 1160 06 = RBW 100 RafLavel 90,00 ghm  Offset 11,00 b = ROW 100 bz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max
CLED .43 B CLED 1.7
o 0,010100 Sz - AN Mz
ane i 44 426 M| s T Oce B i 476 MHz
it A U > 1 o - = TaW o
{ I‘
0 dm— . " }
] \ \
16 - ) -
{
20 d
" ! Ao ~ —~ / AW\
300 =
40 40 de
50 dfim— -50 deim—
-0 -60
CF 702.0 MHz 1001 pts Span 10.0 MHz CF 702.0 MHz 1001 pts Span 100 MHz
Marker | Marker |
Type | Ref | Tre | ¥-valug ¥-valug | Function | Function Result | Type | Ref | Tre | %-value 1 ¥-valug | Function | Function Result |
(T & 43 dBm | T L i i 13.74 dBm i
71 i 1 dBm Occ Bw 4478 MHz 71 il 9.07 dBm Occ Bw
T2 1 9,95 dém | T2 i dim |
T

Ref Lovel 50.00 dim  Offset 11.80 db = REW 100 k Raf Laval 50.00 dbm  Offset 11.80 dit = RAW 100 kHz
e Att dE SWT 19 us @ VBW 300 & Mode Auto FFT ke Att e SWT 12 4= @ VBW 3004z Mode Auto FFT
SGL Count 100/10d SGL Count 100/108
(@71 M
[T 14.96 dim| [T 13,86 dnm|
n— $52000 1)
RcHm < Hin § £.AB5514480 MH3| i ¥ e B a0
i 0 LV DO, O, Vo et i st 19 Iy et PP, N
] ' ]
0 dam— ! ) 0.dm— +— ¢
10 : \ -10 £
] \ /
| L /
200 d L ; 20 dém f
AN N chi e e e e
o et = =
-0 d 40 d
50 dm— -50 dém—
-60 dBm 60
CF 704.5 MHz 1001 pts Span 10.0 MHz CF 704.5 MHz 1001 pts Span MHz
Marker | Marker 1
Type | Ref | Tre | X-value 1 Y-value | Function Function Rosult | Type | Rof | Tre | X-value 1 Y-value | Function Function Rosult |
(w1 1 784.52 M) | — 7B2.992 MHz 13.58 dBm i
T 1 Oce Bw 4 #B5514486 MHz 1 L 2 24726 MHZ n Oce Bw +5154BISLE MHz
T2 1 | T2 1 786:75774 Mz 8,05 dBm |
i T
J - |

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A13-8 of 27




wamanias. FCC RADIO TEST REPORT

Report No. : FG820502-02B

LTE Band 13

Middle Channel / 10MHz / QPSK

@71 Max

Middle Channel / 10MHz / 16QAM
Rl wel 30.00 dim  Offset 11.80 dié = RBW 300 Raf Lavel 50 00 dim  Offset 11.80 dib = RAW 300 kHr
f ALt e SWT Mode Auto FFT b Att
SGL Count 1007100

126 ys @ VBW 1 Miz
SGL Count 1007100

Mode Autg FFT

[@:Fk Max
™M1[1] [LETEY]
bk e o e i
1 B it 1 E =
\
0 dim— 0.dém +
|
100 10 e -
\
201 dem 20 dem | e =
= = —r A N ~
-30 de: - 30 der
40 dam - 40 d
50 dbim— 50
-0 -0
CF 702.0 MHz Span 20,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | | Function | Function Result | Type | Ref | T ¥-value | Function | Function Result |
ML 1 M1 1 1581 dBm
T1 i) Dce Bw 5.991008591 MHz Tl i) 9,84 dsm Dce Bw 5.030859031 MHz
T2 i | T2 1 3,69 dam
r - T

—
L]

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A13-9 of 27



wamonas. FCC RADIO TEST REPORT Report No. : FG820502-02B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

=
Ref Lovel 30.00 chm  Offset 1100 0B = RBW 100 bz
e At e SWT 10 s @ VBW 3004Hz  Mode Autg FFT
SiL Count 1007100
(@50 M
[TETED]
20 diry
Oce B | +
= X
i i " 5 s
/
0 dam- \‘
100 4 .
20 dem 4 4
01 8 7 |
EY — - s
-0
CF 779.5 MHz 1001 pts Span 10,0 MHz
Marker |
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result |
WL T S m
T1 i) Dce Bw
T2 1

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

[= [a=)
Ref Lovel 30.00 chm  Offset 1100 0B = RBW 100 bz RafLavel 90 00 cim  Offset 11,00 g0 = ROW 300
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att B SWT  126us e VBW 1 Mode Aute FFT
SGL Count 100/100 SGL Count 1007100
(@371 Max (@100 Man
™M) d
20 dbm S 20 dam
+ 4496 MH2
1 —— - 1 - o o -
T 1
\ \
01 dam- L s 1A ! 0 - 4 f— s s 4
/! | ] \
10 dém X -10 dam +
/ \ f
/ \
| 20 dém 3 7
i \ M “ ~ = b=
-30 -
401 dam 411 di
510 effir—
-0 dBm -60
CF 702.0 MHz 1001 pis Span 10.0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ref | Tre | %-value 1 ¥-value | Function | Function Result |
ML ! 782 820 MHz 13.00 dBm [ [T L Mz i
71 i .88 dBm Oce Bw 4495504435 MHz 71 il Oce Bw $.0108E5011 MHz
T2 i .97 dm | T2 1 1 |
- 647 ¢ ! 2 5 Wi 8
=
Ref Lovel 30.00 chm  Offset 1100 0B = RBW 100 bz
e Att dE SWT 10 us @ VBW 300kH:  Mode Autg FFT
6L Count 1007100
Man
[T
o 1L e B
10 114K = ey -
1
{ \
0 m ; }
) L
]
/
-0 d
500 dim—
60 dBm-
CF 704.5 MHz 1001 pts Span 10,0 MHz
Marker |
Type | Ref | Tre | X-valuo 1 Y-value | Function Function Rosult |
ML 1 7 2 |
1 i Oce Bw 4 495504436 MHz
T2 1

TEL : 886-3-327-3456 Page Number : A13-10 of 27
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

Conducted Band Edge

LTE Band 13/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 d&m
SGL Count 1004100

Offset 11.80 dB

Mode suto Sweep

@1 AvaPwr (@1 AvgPwr
Limit fheck Limit ghack P
20 dhiie_fouRinus b ive ans pak 20 dbipe—$OURIOUS |INE ABS 24gS r
10 dém ” 10 d8m le
H ]
-10 dém J ‘I -10 dem — ‘i
= ’

-20 dem - -20 dBm

J

3 L,
_SPURIOUS | 7\ ﬂ 1 ‘ f
46 dBm F A it ol L v / k\ —
] N L Lo NI \J
-50 dBm r — et i . f
Start 763.0 MHz 7007 pts Stop B06.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | Powerabs | avimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | Alimit
763.000 MHz 775.000 MHz 6.250 kHz | 77333966 MHz -59.37 dém ™ 763,000 Mz 775.000 Mnz 765,01038 MHz 2
775.000 MHz 775.900 MHz 100.000 kHz 775.86698 MHz | -47.33 d&m 775.000 MHz I 775,900 MHz | 100,000 kHz T75.60734 MHz I
775: 775.000 Mz 30.000 kHz | -51,95 dBm | 775,900 MHz 776,000 MHz | 50,000 khz 77596435 MHz
778 z | 788.000 M 100.000 kHz | 20.22 dBm | 776.000 MHz | 788,000 MHz | 100.000 kHz 78666334 MHz
788.000 MHz 788.100 MHz 30.000 kHz : -53.15 dBm | 788.000 MHz 788,100 MHz 78805390 MHz
786.100 MHz 793,000 MHz 100.000 kHz 790.95679 MHz -4B8.58 dBm | 788,100 MHz | 793000 MHz | 788,84650 MHz |
793,000 MMz 605.000 MHz 6250 k 80161688 MHz | -53.47 dim 793.000 MHz ¥ -59,11 dBm |

BO6.000 MHz |

B00,00649 MHz

B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.80 dB

Mode suto Sweep

@1 AvgPwr (@1 AvoPwr
Limit fheck Limit ¢hack PAS!
o0 dbe_fouminus Live ans pals 20 dhife_fEURIOUS | INE ABS 24085
10 dem 10 dbm
0 dbr l\ ‘ 8 dBin
-10 derm — , l -10 dém — i
-20 dém 1 -20 dém J

SiiEus -y -
|
40 dBm 2
-50 dBm ‘ o
Start 763.0 MHz 7007 pts Stop BO6.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | I|_rangetow | Rangeup | RBW | Froquency |  Powerabs | ALimit
763.000 MHz | 775,000 MHz 6.250 kHz | 774,65634 MHz | -58.76 dBm | I 763,000 Mhz 775.000 MRz £.250 K 767.03337 MHz -59.11 dm -24.11ds
775.000 MHz 775.900 MHz 100000 kHz 775.89148 MHz | -40.62 dém _775.000 MHz | 775900 MHz | 100,000 kHz 775.86808 MHz I -45.14 dBm | -32.14 dB
775.00C M 30.000 kHz | 775.98586 M- -44.53 dgm | 775.900 MHz 776,000 MHz | 30,000 kHz 775.98067 MHz -45.51 dBm -36.51 d8
2 | 788.000 M 100.000 kHz | _5.88 dim | 776,000 MHz 788,000 MHz | 100.000 kHz 3327 WMHz dem | 4.34 dB.
788.001 iz 788.100 MHz 30.000 kHz -44.05 dEm | 788.000 MHz 788,100 MHz 03382 MHz 446 de
788.100 MHz 793.000 MHz 100.800 kHz 789.35559 MMz -38.74 dBm -25.74 dB | 788,100 MHz | 793.000 Mtz | 759,03252 MHz | 57 dbm | 67 db.
793.000 MHz 806.000 MHz 6.250 k B05.07143 MHz | -52.10 dim -24.19 d8 793.000 MHz BO6.000 MHz 793.09740 MHz -57.59 dém | -22.59 dB
~ — ;
L JU J - . ) o
& 4 13 16 4. M2 1 :4Z:0
TEL : 886-3-327-3456 Page Number : A13-11 of 27




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

LTE Band 13 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spe: m

@

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB

Mode Aute Sweep

Spectrum

Ref Level 30,00 d&m
SGL Count 1004100

Offset 11.80 dB Mode suto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck PA Limit Ghack
20 dbiwe—_koupious §ive ans Da 20 dbipe—$RURLOUS | INE ABS :
10°dBn Iq 10 dBm JI[
H !
-10 dem ! ‘l Ul \
| I
-20 dBm i
AW /1
SPURIGUS. LINE ABS_ i ‘ |
i RYIN WA
deis | I . I "IL_J
- YWY S VY
50 dBm T i
s |
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | REW | Frequency | powerabs |  auimit |l Rangerow | Rangeup | RBW | Frequency |  PowerAbs | Alimit
763,000 MHz 775.000 MHzZ 6.250 kHz | 76865235 MHz -50.18 dBm -24.18 08 | | 763.000 MHz 775.000 MHz: | 6.250 kHz 770.04296 MHz -59.11 dBm -24.11 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87348 MHz | -45.43 dEm -32.4308 | 775.000 MHz | 775,900 MHz | 100,000 kHz 775.68825 MHz | -48,05 dBm | -35,05 d8
MHz 775.000 MHz 775.95120 MHz - 775.900 MHz 776,000 MHz | 30,000 kHz 775.91813 MHz -52.97 dbm -38.97 de
788.000 M | 7 £

788.000 MRz |
786.100 MHz
793,000 MMz

788100 MHz
793.000 MHz
605.000 MHz

78B.19545 MHz

799.01948 MHz |

788,100 MHz |
793.000 MHz

7 2
793,000 MHz |
BO6.000 MHz |

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offsat 11.80 dB Mode suto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PA Limit ¢hack PARS
20 dbipe—foupInus bive ans D 50 dhipe—hEURIOUS LINE ARG 2485
10 dBm
0 dBr “ ‘ i
-10 dam — | \ =]
-20 dBm: T !
s : l |
_SPURIQUS_ LINE_OBS_ J el —
40 d8 |
-50 dBm ‘ T
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[I'start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs |  aumit ||| Rangetow | Rangeup | RBW | Froquency |  Powerabs | ALimit
763.000 MHz | 6.250 kHz | 767.15385 MHz | ~58.8% dim | -23.89 d& | ff 763.000 MHz 775.000 MHz | 6.250 kHz 767.25770 MHz -£0.20 dBm -24.39 dB
0 MHz 100.000 kHz 715.89775 Mi -39.88 d&m -26.88 48 | 775.000 MHz 775.900 MHz 100,000 kHz 775.89775 MHz -45.55 dBm | -32.55 dB
Mkz 30.000 kHz 775.99925 MH -43.65 dBm -30.65 dB 775.900 MHz 776,000 MHz | 30,000 kHz 775.99645 MHz -48.31 dBm -36.31d8
3 | 788.0001 180.000 K _780.46553 MHz | _ 4,63 diém | -25.17dB | 7 Hz dam
788,000 MHz 768.100 MHz 30.000 K 786.08167 MHz -43.56 dém 0.56 dB | " 7 n T Hz ~37.37 dBm |
788.100 MMz 733.000 MHz 100.000 k 788.37657 MHz -38.96 dBm -25.86 d8 | 768,100 MHz | 793.000 MHz | 789,07168 MHz | -33.05 dBm |
793.000 MHz 605.000 MHZ 6.250 -24.14 d8 793.000 MHz BO6.000 MHz 793.04545 MHz ~57.75 dém |
- — :
L JU - . i
= 12 } 4. M2 1 H
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG820502-02B

LTE Band 13 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spe: m

&

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB

Mode Aute Sweep

Ref Level 30,00 d&m
SGL Count 1004100

Offset 11.80 dB

Mode suto Sweep

@1 AvgPwr (@1 AvgPwe
Limit $heck PA Limit Ghack
20 dbe—boupinue | ive ans A 20 dbipe—$OURIOUS L INE 4BG
‘ [
S J 10 dbm Jl
| f
-10 dém —] .I\ = i T
-20 dam JI { l
- | /1
_SEURIGUS. LINE_ABS_ fp \ J'I‘ n f \l
40 dB \ I
W._J /
538 { VAL : {8 VAN W
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | REW | Frequency | powerabs |  auimit |l Rangetow | Rangeup | RBW | Frequency |  Powerabs | Alimit
763.000 MH2 775.000 MHz 6.250 kHz | 765.35564 MH2 -50.21 dBm -24.21 0B ||| 763.000 MHz 775.000 MHz | £.250 kHz 770.25874 MHz -50.47 dBm -P4.47 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.14880 MHz | -47.23 dém -3+.0348 | 775.000 MHz | 775,900 MHz | 100,000 kHz 775.09845 MHz | -48,30 dBm | -35.30 d8
775.900 MHz 775.000 MHz -52.71 d@m -39.71 dB 775.900 MHz 776.000 MHz | 30,000 kHz 775.98766 MHz -53.09 dbm -40.09 de
| 788.000 M 7 2 | 18.55 dém | =11.45d8 || 7 dBm
788. \_u MHz 788.100 MHz 78B,04510 MHz -53.04 dBm -40.04 dB | x 7 z dBm |
788.100 MHz 793.000 MHz 781 51434 MHz -4B.59 dBm -35.59 dB |( 788,100 MHz | 793.000 Mtz | 750,50734 MHz | dBm |
793.000 MHz 605.000 MHZ -52.27 dim | -24.27 dé 793.000 MHz BO6.000 MHz | 79604545 MHz -59,21 dm |

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

&

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.80 dB

Mode suto Sweep

(@1 AvgPwr @1 AvoPwr
Limit §heck PA Limit ¢hack PASS
20 dbipe—foupInus bive ans Da 0 dhie—bEURIOUS LINE ABS 2455
10 d9Rm
i r e
-10 dBm — | ‘\ =
|
-20 dBm I
{
| | [
SPURIGUS, LINE_ABS_ ()  F—y [
44 B 1
50 dam ! |-’
Start 763.0 MHz 7007 pts Stop BO6.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Fraguen: |__powerabs |  aumit ||| Rangetow | Rangeup | RBW | Froquency |  Powerabs | ALimit
763.000 MHz | . 6.250 kHz | 77489810 MHz | -59.03 dém | =24.03 d& | i 763.000 MHz 775.000 MHz | 6.250 kHz 764.51648 MHz -59.14 dbm -24.14 dB
0. MHz 100.000 kHz 775.88337 M| -26.47 db | 775.000 MHz 775900 MHz 100,000 kHz 775.88516 MHz -46,06 dBm | -33,06 ¢8
Mz 30.000 kHz | 775.94560 M) -30.17 d8 775.900 MHz 776.000 MHz | 30,000 kHz 775.99236 MHz -50.07 dBm -37.07 d8
| 38.000 1 100,000 K _780.98102 MHz | _ .17 dim | | ki
788, \_ll MHz 788.100 MHz 30.000 ki 788.03831 MHz -44.26 dBm | i 7 2
788.100 MHz 793.000 MHz 100800 k 788.40105 MHz -39.28 dBm -26.28 dB | 788,100 MHz | 793.000 Mtz | 780, mﬂgg Mhz |
793.000 MHz 605.000 MHZ 6.250 789.01948 MHz | -50.13 ditm | ~24.13 d8 793.000 MHz BO6.000 MHz 793.04545 MHz -57.58 dBm |
~ — ;
L U ] - . )
= 13 L
T i +3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

LTE Band 13/ 10MHz / QPSK

FAX : 886-3-328-4978

Lowest Band Edge /1 RB Highest Band Edge /1 RB
S S ||| Spectrum o
Ref Level 30.00 dém Offset 11.680 d& Mode Auto Swesp Ref Level 30.00 d8m Offset 11.80 B Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr @1 AvgPyr
Limit {heck P4 BS Limit ¢heck
20 Gbm;- BRURIOQUS INE ABS ~ DABS 20 d;m 2 EDURIOUS INE ABRS ‘\
104 H 10 68 h
od J\ 0 dBrm H
|
s _ ! -10 der = T =
{ J‘r -20 dBm [ !
1 , —n | [ ]]
T 1 Sy [ A
Ll \_—.M-/ s \\ 1 A S0 d _fl"‘b/ \__J'.__'-.‘“ xl-h J‘
. | e J
| Start 763.0 Mz 7007 pts Stop B06.0 MHz | || Start 763.0 MHz 7007 pts Stop B06.0 MHz
|Spurious Emissions Spurious Emissions
Range Law RBW | Fraquency | Powerabs | Rangelow | RangeUp | RBW | Frequency | __PowerAbs | alimit
763.000 MHz 93 | dBm | 763.000 MHz 775,000 MHz 6.250 kHz | 763.13786 MHz | -59.19 dBm -24.19 db
775.000 MHz | 100000 3l B5190 M i 775.000 MHz 775,900 MHz 100.000 kHz 775.28726 MHz -48,10 dBm -35.10 dB
775.900 MHz | 30,000 kHz 775.95739 MH2 -52.74 dém | 775.900 MHz 776,000 MHz 775.91104 MH2 -52.86 dBm -39,86 dB
776,000 MHz | 788,000 MHz 100,000 kHz 77756841 MHz 20,22 dém | 776.000 MHz 788,000 MHz 785.39950 MHz | 20.15 dBm 5 dB |
788.000 MHz | 78€.100 MHz 30.000 kHz 788.05130 MHz | -53.13 dém 758.000 MHz_ 788,100 MHz 768.02323 MHz | 52,06 dBm |
788.100 MHz 752.000 MHz | 100,000 kHz. 790.81434 MHz 788.100 MHz 783,000 MHz 790.83392 MHz -39.07 dBm
783.000 MHz 206.000 MHz B800.29221 MHz 793.000 MHz 206,000 MHz 800.11032 MHz -59.,24 dem |
{ Il J i
Band Edge / Full RB
ctrum I |u€'l
Ref Level 30.00 dBm  Offset 11.80 d8 Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck
20 d mrl sPUIB IS INE _ABRS
10 dem
0 dBm [ l
-10 dBm — ’ ‘
-20 dem } / \
5_LINE Il \'T‘”""‘\ I
- i . .
Start 763.0 MHz 7007 pts Stop BO6.0 MHz
Spurious Emissions
Range low |  RangeUp | RBW | Frequency |  PoweraAbs | ALimit
763,000 MHz | 775.000 MHz | £.250 kHz | 770.11489 MHz | -59.36 dBm | -24.36 dB
775.000 MHz | 775.900 MHz | 100.000 kHz 775.88337 MHz -40.35 dBm -27.35 dB
I 775.900 MHz | 776.000 MHz | 30.000 kHz | 775.99875 3 -44.10 dBm | -31,10 dB |
776,000 MHz | 788.000 MHz | 100.000 kHz | 782.56344 MHz | 2.62 dbm -27.38.dB \
788.000 MHz | 788,100 MHz | 30.000 kHz | 788.05450 MHz | -38.58 dBm -25.58 dB |
788,100 MHz | 793.000 MHz | 100,000 kHz | 788.68497 MHz | -34.33 dBm | -21,33.d8 |
793.000 MHz | BO6.000 MHz | 6.250 kHz | 793.04545 MHz | -56.56 dBm | -21.56 d |
B d 1
L J J Ll
Nate 1d _MAR 2018 11«51 -2R
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge /1 RB
S trurmn “E‘ Spectrum o
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr @1 AvgPyr
Limit {heck P4 BS Limit ¢heck
20 dhige _fRURIOUS FINE ABS b aBS 20 dbifpe—pBUBIOUS L INE ARS H
104 ﬂ 10d8 “
od f‘ 0 dBrm H
|
10 d BT -10 dér = =i —
- i
| -20 dBm
] [
et Shiious, e, |
A e & AN
7 I TG o 7 !
| | : | '
| Start 763.0 Mz 7007 pts Stop B06.0 MHz | || Start 763.0 Mz 7007 pts Stop B06.0 MHz
|Spurious Emissions Spurious Emissions
Range Law | Fraguency | Powerabs | Rangelow | RangeUp | RBW | Frequency | __PowerAbs | alimit
763.000 MH2 | -59.11 dBm | 763.000 MHz 775,000 MHz 6.250 kHz | 767.05794 MHz | -59,39 dbm -24.39 db
775.000 MHz | 100.000 kHz | -47.65 dBm | 775.000 MHz 775,900 MHz 100.000 kHz 775.16499 MHz -48.21 dBm -35.21 dB
775.900 MHz | 30,000 kHz 775.90054 MH2 -52.21 dém | =39.21 dB | 775.900 MHz 776,000 MHz 775.98457 MHz -53.04 dBm -40.04 dB
776,000 MHz | 788,000 MHz 100,000 kHz 77756444 MHz 19,38 dém | -10.62 dB | 776.000 MHz 788,000 MHz | 19,47 dBm -10.53 dB |
788.000 MHz | 786.100 MHz 30.000 kHz 788.02433 MHz | -53.11 dom -40.11.d8 758.000 MHz_ 788,100 MHz 768.03422 MHz | 51,45 dBm 3345 dB|
788.100 MHz 793.000 MHz | 100,000 kHz. _790.79965 MHz 788.100 MHz. 703,000 MHz 700.81434 MHz -39,06 dBm |
783.000 MHz 206.000 MHz : 793.000 MHz 206,000 MHz §01.20130 MHz -59.38 dem |
L JL J i
&7 1 i —— % -
Band Edge / Full RB
ctrum I |u€'l
Ref Level 30.00 dBm  Offset 11.80 d8 Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck
20 d mﬂ SPUBIOLS INE _ABRS
10 dem
0 dBm [ ]
-10 dBm — l ‘
-20 dem } } \
 LINE AT F T I
i | o
Start 763.0 MHz 7007 pts Stop BO6.0 MHz
Spurious Emissions
Range low |  RangeUp | RBW | Frequency |  PoweraAbs | ALimit
763,000 MHz | 775.000 MHz | £.250 kHz | 764.08432 MHz | -59.36 dBm | -24.36 dB
775.000 MHz | 775,900 MHz | 100.000 kHz 775.89595 MHz -40.58 dBm -27.58 dB
I 775.900 MHz | 776.000 MHz | 30.000 kHz | 775.99406 MHz =44.27 dBm | =31,27 dB |
776,000 MHz | 788.000 MHz | 100.000 kHz | 780.60939 MHz | 1.76 dBm -28.24 dB \
788.000 MHz | 788,100 MHz | 30.000 kHz | 768.00624 MHz | -37.85 dBm -24.85 dB
788,100 MHz | 793,000 MHz | 100,000 kHz | 759.47308 MHz | -33.05 dBm | -20.05 dB |
793.000 MHz | BO6.000 MHz | 6.250 kHz | 783.03247 MHz | -55.76 dBm | -20.76 dB |
-
L J J Ll
Nate 14 MAR 20118 1 5 17
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

LTE Band 13 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

. o
E trurmn {“E' Spectrum \\ =
Ref Level 30.00 dém  Offset 11.80 d8 Mode Auto Sweep Reflevel 30.00 d8m  Offset 11.80 g8 Mode Auto Sweep
SG6L Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck paBs Limit ¢heck
20 Ghm;' CRURIQUS §INE ARS DARS 20 d;m 2 EBURTIOUS INE ABRS
2 : 1
10 ¢ H 10d8 ‘l
od i 0 dBm |
| /|
10 d { R -10 der — — =
] /1
" ] -20 dém
| o B
I 1 _SPURIOUS LINE ABS f l
I\ nl I
n
ol \‘\_ ot Jl ] S0d IL J;_.*._/‘ \I,_.__,f'
e | o |
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
|Spurious Emissions | Spurious Emissions
Range Law | Frequency | Powerabs |  aLimit Rangelow | RangeUp | RBW [ Frequency | __PowerAbs | alimit
763.000 MHz | 6 -59.11 dém . de 763.000 MHz 775,000 MHz 6.250 kHz | 76401298 MHz | 59,37 dém -24.37 db
775.000 MHz | 00.000 kHz | -47.87 dBm d8 | 775.000 MHz 775,900 MHz 100.000 kHz 775.31873 MHz -48.20 dBm -35.20 dB
775.900 MHz | 30,000 kHz 775.99356 MH2 -52,41 dam | 39.41 dB | 775.900 MHz 776,000 MHz 775.91464 MHz | -53.01 dBm -40.01 d8 |
776,000 MHz | 788.000 MHz 100,000 kHz 77761239 MHz 18,55 dbm | =11.45d8 | 776.000 MHz 788.000 MHz 18,60 dBm -11.40 dB
788,000 MHz | 788,100 MHz 30,000 kHz 78002483 MHz | -53.00 dém -40.00 dB 785.000 MHz 786,100 MHz 52,1 I = e
788,100 MHz 793.000 MHz | 100.000 kHz. _790.87308 MHz -35.32de 788.100 MHz. 793.000 MHz
783.000 MHz 906,000 MHz 94,31818 MHz 7 db 793.000 MHz 806,000 MHz

Band Edge / Full RB

ctrum I “@-}‘
Ref Level 30.00 dBm  Offset 11.80 d8 Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck
20 d mrl SPUBIOLS INE _ABRS
10 dem
0 dBm r +
-10 dBiri , ﬂ
-20 dem | j
) \
5_LINE 4 | ‘T-\.-.\ L
i l . “
Start 763.0 MHz 7007 pts Stop BO6.0 MHz
Spurious Emissions
Range low |  RangeUp | RBW | Frequency |  PoweraAbs | ALimit
763,000 MHz | 775.000 MHz | £.250 kHz | 774.86214 MHz | -59,25 dBm | -24.25 dB
775.000 MHz | 775.900 MHz | 100.000 kHz -40.99 dBm -27.99 dB
I 775.900 MHz | 776.000 MHz | 30.000 kHz | ! S . =44.55 dBm | =31,55'dB |
776,000 MHz | 788.000 MHz | 100.000 kHz | 781.31668 MHz | 1.10 dBm -28.90 dB \
788.000 MHz | 788,100 MHz | 30.000 kHz | 788.03731 MHz | -37.97 dBm -24.97 dB |
788,100 MHz | 793.000 MHz | 100,000 kHz | 788.81713 MHz | -33.01 dBm | -20.01 dB |
793.000 MHz | BO6.000 MHz | 6.250 kHz | 753.05844 MHz | -55.47 dBm | -20.47 d |
B d 1
L J J Ll
Nate 14 MAR 20118 2% S-3R
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

IC LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spe: m

@

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Ref Level 30,00 d&m
SGL Count 1004100

Offset 11.80 dB Mode suto Sweep

@1 AvaPwr (@1 AvgPwr
Limit fheck PARS Limit ghack
20 dbe_foupinue | ive an i oAl 20 dhife—JRURIQUS LINE 4BS "
) J
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\
- J LV A £ l
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-50 dBm "'I N L l‘—‘f\' } kS| / \"' L,\L_
| ! i
Start 763.0 MHz 7007 pts Stop B06.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | REW | Frequency | powerabs |  auimit |l Rangerow | Rangeup | RBW | Frequency |  Powerabs | Alimit
763,000 MH2 775.000 MHz 6250 kHz | 76705794 MHz -24.24 cB ||| 763.000 MHz 775.000 MHz | 6250 kHz 773.13586 MHz -59.39 dbm -24,39 dB
775.000 MHz 776,900 MHz 100.000 kHe 05 MHz | -15.17d8 | 775.000 MMz | 776.900 MHz | 100,000 kiz 775 2 MHz | -48,35 dBm | -35.35 d8
776,000 MH2 777.000 MHz 9655 MHz 776.900 MHz 777.000 MHz | 30.000 kHz 776.93881 MHz -52.95 dBm -39.95 d8
777.00 | 787.000M 7 | 7 Hz
787.000 MHz 787.100 MHz | g =z 787, 2 : 5 MHz -11.85
787.100 M4z 793.000 MHz 789.26019 MHz -4B.65 dBm | J87.100 MH= | 793 000 Muz | 757.10295 Mbz | _15.89 d8
793.000 MHz 806.000 MHz 787.33117 MHz | -52.33 ditm | 793.000 MHz BO6.000 MHz 795.82468 MHz -24.38 dB
.4 - —
L JU J [ ) .-
= i 13 Tldzdd
Lowest Band Edge / Full RB Highest Band Edge / Full RB
mm
Spectrum v
Reflevel 30.00 dBm Offset 11.80 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 11.80 d& Mode Asuto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS Limit ¢hack PASS
20 dbtpe—foupinus bive ans pak 50 dhipe—hEURIOUS LINE ARG 2ags
10 dBm
0 dar : 1
-10 dam ___! ‘ == ]
e f l ]
Bm ‘[ .‘ f \
SBURIQUS. LINE_ABS_ 3
40 de /A [ H L+ ""*"‘-«_\
-50 dBm i"'er
Start 763.0 MHz 7007 pts Stop BOG.0 MHz | |[['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Fraguen: |__powerabs |  aumit ||| Rangetow | Rangeup | RBW | Froquency |  Powerabs | ALimit
763.000 MHz | 6.250 kHz | 77440659 MHz | -58.13 dém | =23.13 df | |Ji 763.000 MHz 775.000 MHz | 6.250 kHz 767.00938 MHz -59.24 dbm -24.24 db
775.000 MH2 100000 kHe 776.89715 M) -17.23d8 | 775000 MHz | 776.900 MHz | 100,000 kHz 5, 78327 -41.23 dBm | -29.23 d8
776,900 MHz 30.000 kHz | 776.59965 MHz -17.60d8 | 776,900 MHz 777.000 MHz | 30,000 kHz -45.93 dim -32.93 d8
777.001 | 7ar.0001 180.000 K _780.19181 MHz | _5.87 dém | | 7 | 100
787.000 MHz 787.100 MHz 30.000 K 78709525 MHz -43.40 dém | i B 787, n . hz 0 de
787.100 M4z 793.000 MHz 100.000 k 78946648 Mz -38.45 dBm -25.45dB | J87.100 MH= | 793 000 Muz | 757.20156 MHz | 231.61 dBm | S19.61 db
793.000 MHz S06.000 MHz 6.250 793.12338 MHz | -59.11 dim | -24.11 di 793,000 MHz BOE.000 MH= 793.07143 MHz ~57.63 dBm | -22.63 dB
T A - —
L U ) - . i [
= 13 4
PR 1 BT
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

IC LTE Band 13 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spe: m

@

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

SOL Count 1007100

Ref Level 30,00 d&m

Offset 11.80 dB Mode suto Sweep

@1 AvaPwr (@1 AvgPwr
Limit fheck PA Limit ghack
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-50 dBm "“ i
Start 763.0 MHz 7007 pts Stop B06.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | REW | Frequency | powerabs |  auimit |l Rangerow | Rangeup | RBW | Frequency |  PowerAbs | Alimit
763.000 MHz 775.000 MHz 6.250 kHz | 766,42258 MHz -50.22 dém -24.22 db | ||i 763.000 MHZ 775.000 MHz | £.250 Hz 766.02697 MHz -59.13 dbim -24.13 dB
775.000 MHz 776,900 MHz 100.000 kHe 776.89336 MHz | -27.6 dBm | 775.000 MHz | 776.900 MHz | 100,000 kHz I -48,38 dBm -35.38 dB
776,900 MMz 777.000 MHz 776.99486 MHz -25.71 dém | 776,500 Mz 777,000 Mz | 30,600 kiz 79 dbm | 38,75 da
777.00 | 7a7.000 M _777,32468 MHz | 52 dBm | | 7 | ) m
787.000 MHz 787.100 MHz 787.03152 MHz dém | i B 787, n i Hz = m X
787.100 M4z 793.000 MHz 785.44031 MHz -48.62 dBm -35:62d8 || J87.100 MH= | 793 000 Muz | 757.10295 Mbz | 9,25 dbm | -16.25 db
793.000 MHz 605.000 MHZ 795.03247 MHz | -52.45 ditm | 45 B 793.000 MHz BO6.000 MHz 796.33117 MHz -59.37 dBm | -24.37 dB
T - —
L JU B . ) .-
Lowest Band Edge / Full RB Highest Band Edge / Full RB
mm
Spectrum 2
Reflevel 30.00 dBm Offset 11.80 dB Mode Auta Sweep Ref Level 30,00 dém Offset 11.80 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
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10 dBm
0 dbr { { 7
-10 dam ___! ‘\ == T ‘E
-20 dam f i |
. | | # 1‘
_SPURIQUS LINE_ABS_ — =)
40 da ; _\ 1 U“—"*L\
-50 dBm _l |J
Start 764.0 MHz 7007 pts Stop B06.0 MHz | |['start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Fraguen: |__powerabs |  aumit |||  Rangetow | Rangeup | RBW | Froquency |  Powerabs | ALimit
763.000 MHz | 6.250 kHz | 77467033 MHz | -58.96 dém | =23.99 d& | ]| 763.000 MHz 775.000 MHz | 6.250 kHz 768,01698 MHz -59.28 dbm -24.28 dB
775.000 MH2 100000 kHe 776.87627 M) -33.92 dBm 2092 8 | 775.000 MHz 776.900 MHz 100,000 kHz 775.88525 MHz -40,53 dBm | -27.53 dB
776.900 MHz 30.000 KMz 776.99605 Mk -34.36 dim -21.36 dB 776.900 MHz 777.000 MHz | 30.000 kHz 776.93961 MHz -44.60 dBm -31.80 d8
777.001 | 7ar.0001 100,000 k _780.47153 MHz | 5,16 dim | -24.81d8 | 7
787.000 MHz 787.100 MHz 30.000 K 787.01084 MHz -a1.60 dém -28.60 d8 || 7 = 787, n 00025 MHz 33,
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